| ENVIRONMENTAL HEALTH PROGRAM

HANDBOOK FOR APPROPRIATE
WATER AND WASTEWATER
TECHNOLOGY FOR LATIN
AMERICA AND THE CARIBBEAN

PAN AMERICAN HEALTH ORGANIZATION
INTER-AMERICAN DEVELOPMENT BANK

. . December 1988




ENVIRONMENTAL HEALTH PROGRAM

Handbook for Appropriate
Water and Wastewater Technology
for Latin America and the Caribbean

by
Edward J. Martin, Ph.D..P.E.

A g 1 AT TR A Ak g st © e - - "

Poares o e

4 Lot i ..‘,5\1! {_ ;}';f:. {-:r P
' e \S) @ \?’.)3 ’ _,

g 1

PAN AMERICAN HEALTH ORGANIZATION
INTER-AMERICAN DEVELOPMENT BANK

December 1988



’

PREFACE

In Latin America and the Caribbean, the provision of potable water and
sewerage systems represents one of the most important contributions to health
[...]
II-19.1 Process Descriptioni.iiivesccccnsrrssssons 473

II-19|2 Applicationo....a...ao---o--n-..--a---..oo-..-.. 473
II-19.3 Findings-n-o...... LN I I I B Y O R B I O I B B DN RN I DI R N RN R NI A 476
II-1904 Statugcltllluunalllolnl.lllll.l.t.liuill.un:.a-U 476

II-20 SLUDGE COMPOSTING SYSTEM (IVC), EAST RICHLAND, S.C..... 477

II-20.1 Process Description.. 477

II-ZOOZ Applic&tion. CRC I I I T I I I SN TR SN I T Y T T I T Y R I R A B I R R I I B N} 484
11“20-3 Status-...tltco. [ B B N R R RN B B BN AN Y AR B N B I B 2 I I B R R B R RN I A 484
II-ZOI4 Summary.'.l'l||.lllllllll.Illlllll.lll.....Qll.l 487

II-21 METHANE RECOVERY SYSTEM, CHARLOTTE, MICHIGAN........... 489
II-2101 Process Description........-.................... 489
II—ZI-Z Application-....--.--........................... 492
II-21|3 Statusll-lllanlcooonnonouo-ootonooc-ccncc--nn-. 493

II-22 ASSESSMENT OF DUAL DIGESTION. ... vt eseeersnsvosssacssses 494

I1-22.1 Introduction....... 494

11“22-2‘ Description-..............-.................-... 494
IT1-22.3 PerfOrmBNCe...:t 4001000 ts0nsacacscsnsrnsssrssess 498
11-22.4 Operation..............................-........ 598
I1-22.5 Process Operation and Control......covesvivesrss 500
II-22.6 COSLB. s ueeesnrssersonnsssnrsssancssssssasssveses 001
11“2207 Summary..-...................................... 503

xiii



I1-23

11-24

ABURRA

11-23.1
I1-23.2
I1-23.3
11-23.4
I1-23.5
I1I-23.6
I1-23.7

"UNIPACK"

II-24.1
I11-24.2
I1-24.3
11-24.4
I1-24.5
11-24.6
I1-24.7
I1-24.8
I1~24.9

WATER TREATMENT PLANT.............

Location and Address. .. .svevvesee
Description of the Technology....
Degign Criteria..cviievvernrcannas
Limitations. . e vv et rvonnroranaes
COSELB e ittt norrasseersssnatsnsovoee
History of Operation....eviseessens
Other Criteria..csves e v ot oranes

- ® s & 8 = =

LoCBtion. s i e toreternostoressnecss
Description of the Technology.......
Applicationl.lll.lll.ll...lll.

Design Criteria..
Limitations......
Advantages.......
COBtS...........-
History...oeoveen
Other Criteria...

11_25 OXIDATION POND' LR R R S S S )

I11-26

11‘250 1
I1-25.2
11-25.3
I11-25.4
11-25.5
I1-25.6
I1-25.7

Location.scvevenn

LI Y I

*
L)
L]

LI )

LI T N I I )
.9 8 0 b
LI I B Y I )
LI I I I B B
[ A A A I}
« a8 &80

Description of the Technology.
Design Criteria..ceeveveeneans
Limitations.--................
AdvantageS it csesrvessvsacrsaoensa
CoBtB .t v irenersnsnsstssansans
History....................-..

OXIDATION DITCH..ll..ll..ll.ll'..ll..

I11-26.1
11-26.2
I1-26.3
I11-26.4
IT1-26.5
11-26.6

Location..esaevaneterssesnvons
Description of the Technology.
Design Criteria..csceecesveans
Limitations..sevseevsosssnnesas
CoBtB.ivvssstsssssnasssssrassa
HiBtOory.s oot erovennannvronvsona

REFERENCES SECTION II...iveesnanvsnsesconnen

TECHNOLOGY EVALUATION AND SELECTION.........

Introduction. .. cieecveresvescnrsanvsncssa
Technology Selection Guideline Matrix..
Performance and Removal Capability....oevveevnnrrsnnesss
Comparing Groups of Processes.......iirscevveenrncnnoens

Xiv

a + = =2 & = »

LI A ]

s » 2 » w8 = =

*» &5 8 s % = @ .« * ¥ =

- & & 5 & ® ®

. s = = = =

» 2 &2 + & * = « » ® & s @®

.
L]
.
L]
*
.
(]
*

= » % =8 ® e

" 8 e &8 e+ ® & = = - ® ® » = = =

s » ® s e« =

e ® s ® 2 e
.
-

= = & & a4 * »

=& & & = =3 8 s = =
= & » & & v = =z
a4 8 & @& e 2 & = =
* & & & s 8 =8 =

*» & = 2 & = =
= » & 2 & 3 =
s 5 2 = & s =
s & s B & s =

e o = & s
¢ & 8 & e
» & = 8 3 @
a s & e e =

s s & & =

* * 8 ® & s @
« e & = s * =
« & & u s s =
e = + 2 e * =

CENTRAL FILTRATION WATER TREATMENT PLANT....

= & ® 3 % = 8
» * & » ® = =
s * s s = e a
« & 5 2 = = =

. e & = 2+
*+ & 8 & s =
« = @ & » »

L L

*« ® 8 2 % ® = « & & ® 2 « = = » s« ® = & a = =

e o & & 2 a

504

504
504
508
510
510
510
511

512

512
512
513
513
513
514
514
515
515

516

516
516
516
5117
517
517
518

519

519
519
520
520
520
520

521

523

523
530
532
536



bt b ek i RO D [» 2] [» o] 0 co
bt et DO e e - - . .
e s e s DIk B W o
B = B

[
N
oy

LIST OF FIGURES

SLOW SAND FILTER s evvsvevstneevssncnossnnsnses
A RAPID SAND FILTRATION PLANT.....ieeervrnanens
RAPID FILTERS AND ACCESSORY EQUIPMENT...:¢.004
CONVENTIONAL ALUM COAGULATION TREATMENT COSTS..
FLOW DIAGRAM OF DUAL MEDIA FILTRATION.....0:.4.
CONSTRUCTION, OPERATION & MAINTENANCE COST

FOR DUAL MEDIA FILTRAITON. . :vvsvnvevrvnsnvonnnensss
GENERALIZED DIAGRAM OF SLUDGE VACUUM FILTRATION....
CONSTRUCTION COST OF SLUDGE VACUUM FILTRATION......
ANNUAL OPERATION & MAINTENANCE COST FOR SLUGE
VACUUM FILTRATION (LIME SLUDGE)..:evevvecansranunas
ANNUAL OPERATION & MAINTENANCE COST FOR SLUDGE
VACUUM FILTRATION (BIOLOGICAL SLUDGE)..sseennsvanss
A PRIMARY CIRCULAR CLARIFIER. ... .vevsvvstinvecsnnss
CONSTRUCTION COST FOR PRIMARY CLARIFIER CIRCULAR...
OPERATION & MAINTENANCE COST FOR PRIMARY

s = & s »
« e = = =
« & e = =
« = s = =

CLARIFIER CIRCULARD‘!!l..lllOOlllolltlilltlltlutttl_

TYPICAL RECTANGULAR PRIMARY CLARIFIER:.....vveessesn
CONSTRUCTION COST OF PRIMARY CLARIFIER RECTANGULAR.
OPERATION & MAINTENANCE COST FOR PRIMARY

CLARIFIER RECTANGULAR. .. ot v vt eontassetvoneenssns
GENERALIZED DIAGRAM OF UPFLOW SOLIDS CONTACT
CLARIFIER. . it et neosnansnsnsosssasosssssovevonsssssas
CONSTRUCTION COST FOR UPFLOW SOLIDS CONTACT
CLARIFIER. ... ittt itvncrotnvrssssscnoscscronnsonas
TOTAL ANNUAL LABOR FOR UPFLOW SOLIDS CONTACT
CLARIFIER. .. oo arssnsvanvessnsssesssnssessaseanoesans
TYPICAL BAFFLED FLOCULATOR BASIN....¢eeeertavennnns
GENERALIZED DIAGRAM OF FLOCCULATION BASIN COMMONLY
USED IN BRAZIL..tsceeseesvoavsotosorsossassssncnnses
CONSTRUCTION COST FOR CLOCCULATION HORIZONTAL
PADDLE SYSTEM AND VERTICAL TURBINE FLOCCULATION....
OPERATION & MAINTENANCE REQUIREMENTS FOR
HORIZONTAL PADDLE FLOCCULATION. .. vetsvvnsnsnssonas

CAPITAL COST OF GRAVITY SEWER....essvvssvvsvvnevsss
OPERATION & MAINTENANCE COST FOR GRAVITY SEWERS....
PRESSURE SEWER CONNECTION. ..+ cuetsesvvosnavassvsnonsas

PRESSURE SEWER SYSTEM....stvevervsvenosvccrcaconnssns
TYPICAL FACULTATIVE LAGOON. .. i vtsevtsanevccneons
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR

FACULATIVE LAGOONS. .. ceeeesasrtrsononsassssrsssnnnaa
GENERALIZED AQUACULTURE BASIN WITH HYACINTH PLANTS.
SUGGESTED BASIC HYACINTH CULTURE BASIN DESIGN......
OPERATION, MAINTENANCE & CONSTRUCTION COSTS FOR

AQUATIC PLANT - AQUACULTURE SYSTEM.....cii0evveannns
GENERALIZED DIAGRAM OF AQUACULTURE WETLAND.........
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR

AQUACULTURE - WELTANDS. ..ttt evncestnssssnrsnvssns
FLOW DIAGRAM OF PRELIMINARY TREATMENT...........c...
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR

PRELIMINARY TREATMENT .. ... ..ot r s snossvssnnnnsnses
A HORIZONTAL SHAFT ROTARY SCREEN....cvsivvvttseanvans

xv

. ® 2 = s

L T B -

* B2 2 & =

13
14
26
31

34
40
43

44

45
49
51

52
57
60

61
65
66

67
70

71
84

85
91
92
96
97
103

107
110
111

116
120

122
129

131
135



19.2

20.1
20.2
20.3
21.1
21.2

22.2
22.3

22.4

22.5
22.6
23.1
23.2
23.3
23.4
24.1
24.2
25.3
26.1
25.2
26.1
27.1
27.2

28.1

CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
HORIZONTAL SHAFT ROTARY SCREEN.... .. vt vasettvencnnas
TYPICAL WEDGEWIRE SCREEN. .. ¢t o vs st vvststsatennrsanass
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
WEDGEWIRE SCREEN..-n-...un-c--o-uuc-..n-.-‘-cnucuucoo-u
A FLOW DIAGRAM OF TRICKLING FILTER PLASTIC MEDIA......
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
TRICKLING FILTER & PLASTIC MEDIA... .. cvevcitsnsvonans
FLOW DIAGRAM OF TRICKLING FILTER HIGH RATE, ROCK MEDIA
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
TRICKLING FILTER, HIGH RATE, ROCK MEDIA.....cs.vevvnnn
TYPICAL FLOWSHEET FOR TRICKLING FILTER, LOW RATE,

ROCK MEDIA. . tivsvesnsnssverostsaasosnosnsnososenssnnsas
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
TRICKLING FILTER, LOW RATE, ROCK MEDIA...........
TYPICAL FLOW DIAGRAM OF AERATED LAGOONS....v¢¢0 4
CONSTRUCTION COST OF AERATED LAGOONS......ovevvre
OPERATION & MAINTENANCE COST OF AERATED LAGOONS..
DIAGRAM OF SLUDGE DRYING BEDS......iivveeenaranss
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
SLUDGE DRYING BEDS .t ivvivnvrtsovarroverorsasssnsronssn
CONSTRUCTION COST OF LAND APPLICATION OF SLUDGE.......
OPERATION & MAINTENANCE COST OF LAND APPLICATION

OF SLUDGE . v ea s s s s st estssssstansavsssstvesssessansnsons
BASE CAPITAL COST OF APPLYING SLUDGE TO MARGINAL LAND
FOR RECLAMATION A8 A FUNCTION OF ANNUAL SLUDGE

VOLUME APPLIED. ... vessnrrsstocsnssssssnosonvsssasossss
BASE ANNUAL O & M COST FOR APPLYING SLUDGE TO MARGINAL
LAND FOR RECLAMATION A8 A FUNCTION OF ANNUAL SLUGE
VOLUME APPLIED AND DRY SOLIDS APPLICATION RATE........
MULTIPLICATION FACTOR TO ADJUST SLUDGE APPLICATION

TO MARGINAL LAND COSTS IN FIGQURE 22.4 FOR VARIATIONS
IN DAYS OF APPLICATION PER YEAR. ... vvvvvevovnancenns
A FLOW DIAGRAM OF CHLORINATION....:.ievtvatvtnnnnccesss
ELECTRICAL PUMP CONCENTRATION TO HYPOCHLORINATOR WITH
ON-OFF CONTROL . .4 vvtorenstossrsosssseseosnsassossnonsan
A TYPICAL CHLORINE CYLINDER SETUP FOR CHLORINATION
TREATMENT . .4 e e v v st s s tsrsneassctssossvorssssssnssssnssnsas
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
CHLORINATION (DESINFECTION) . et tevveecvvvroronsannsa
ULTRAVIOLET DESIGN SCHEMATIC.. .. ccvvsnrrevonvnnnnnen
TYPICAL UV STERILIZING CHAMBER.......vtvvrvevnvonsnns
CONSTRUCTION COST COMPARISON BETWEEN CONVENTIONAL
WATER TREATMENT PLANT AND SIMPLIFIED WATER TREATMENT
PLANT IN LATIN AMERICA. ...ttt vtvrvansoasssscnnnsnsvans
PLATE SETTLER WITH LONGITUDINAL HOPPERS AT THE BOTTOM
AND AN INLET WATER MANIFOLD...vivevvvnvnsrnsonaennsans
GEOMETRICAL RELATIONSHIPS OF AN INCLINED-PLATE SETTLER
HYDROMECHANICAL FLOCCULATORS .. v v envnes sttt nnsssssoras
LAND APPLICATION OF WASTEWATER BY IRRIGATION..........
SOIL TYPE VS. LIQUID LOADING RATES FOR DIFFERENT LAND
APPLICATION APPROACHES .. v vvvtvvto sttt aesstssnvones
A SCHEMATIC DIAGRAM OF OVERLAND FLOW TREATMENT........

« e a = =
« s s« = ®
s e e o =
* s w2 = e
» e e s =

xvi

181
194

195
196
197
198
204
205
206
211
218
219
228
231
232
240
243

248
253



29.1
29.2
30.1
30.2

31.1

A SCHEMATIC VIEW OF LAND APPLICATION OF WASTEWATER
BY INFILTRATION -~ PERCOLATION METHOD..v:vesusuosvenn
RECOVERY OF RENOVATED WATER BY WELLS .. vttt ovsonnns
TYPICAL ANAEROBIC LAGOON..:...:vtvveeveorosnesasonnans
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
ANAEROBIC LAGOONS .. vt evevtnnevensrnsnasonassennnsas
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
FACULATIVE LAGOONS ...ttt tosnaessnrvsosrasssessassnens
CONSTRUCTION COSTS FOR OZONE DISINFECTION......¢0s00.
ANNUAL OPERATION AND MAINTENANCE COST FOR

OZONE DISINFECTION. .ot ovteesennsnsnnssensnssnnsvanns
FLUSHING PUMP SHOWING RECHARGE MOUND.....v.vuovnnnns
WOHLER PUMPING PLANT ... setttetnronasnnronaseoenas
CONSTRUCTION COSTS FOR SURFACE WATER TREATMENT PLANT
AND RANNEY COLLECTOR SYSTEMS...:vetvenvrevirnnrensns
TYPICAL CHEMICAL MIXING AND FEED SYSTEMS.......00...
ALTERNATIVE LIQUID FEED SYSTEMS FOR OVERHEAD STORAGE
ALTERNATIVE LIQUID FEED SYSTEMS FOR GROUND STORAGE..
CONSTRUCTION COSTS FOR CHEMICAL ADDITION. .. .vvsevsen
OPERATION AND MAINTENANCE COST FOR CHEMICAL ADDITION
FLOW DIAGRAM OF GRANULAR ACTIVATED CARBON ADSORPTION
DOWNFLOW TYPE CRANULAR ACTIVATED CARBON SYSTEM......
CONSTRUCTION, OPERATION AND MAINTENANCE COSTS FOR
GRANULAR ACTIVATED CARBON ADSORPTION. .. :veeneenonn
SANDFLOAT TYPE SAF 22... .0ttt etenservsooaonarsanssnsoss
CONSTRUCTION COST FOR DISSOLVED AIR FLOTATION......
OPERATION AND MAINTENANCE COST FOR DISSOLVED

AIR FLOTATION. . v e teurnansavonosnssossonasnnonssosne
IMHOFF TANKI.!.l..'..llll.l|ll¢0’lll.'...lll..llll.
IMHOFF TANK COST. . eouurnevsssonsosossnssnnsnsnssossas
GRAVEL UPFLOW ROUGHING FILTER....coveeevvrisncacnses
BASIC FEATURES OF A HORIZONTAL-FLOW ROUGHING FILTER.
MECHANISM OF HORIZONTAL-FLOW ROUGHING FILTRATION.. .,
LAY-OUT OF WATER TREATMENT PLANT FOR 60 M3/DAY......
TYPICAL STAGED RBC CONFIGURATION...:ccveveanvunsnnnn
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
ROTATING BIOLOGICAL CONTACTORS...tovevveveacvsnsansns
TYPICAL COMPLETELY MIXED ACTIVATED SLUDGE TREATMENT.
CONSTRUCTION, OPERATION & MAINTENANCE COSTS FOR
ACTIVATED SLUDGE TREATMENT....ocvvrevesssenerncnnons
ALTERNATIVES A, B, AND C.cvvvennvtiniroesanessnnnns
TYPICAL SEQUENCE BATCH REACTOR WASTEWATER TREATMENT
PROCESSC..DI....lll.lll'..l.llllll...lll...lll...lll
TYPICAL SBR OPERATION FOR ONE CYCLE:.:veovevevienanns

. » o »

CONSTRUCTION AND ANNUAL OPERATION 7 MAINTENANCE COSTS

FOR THE SBR:.::ss v svsscanaastssarastvsssansrsacnens
DRAFT TUBE SUBMERGED TURBINE AERATOR....
BARRIER OXIDATION DITCH..¢eioveesnaesnns
TYPICAL BURIED SAND FILTER.....c00vvevse
INTERMITTENT SAND FILTER COSTS.....¢444.

LI I

[ ) LA }
LN N N BN B A
LN IO AN TN RO A IR NN IR I I
L B BN N BN BN BB

xvii

* & & & 82 s e @

Ll
.
.
L]

*» & = 8 & ®© & = T » & & = s s =

* 8 =2 & 0w

261
262
268

273

276
278

279
284
285

288
292
297
298
302
303
309
310

313
316
318

319
321
326
330
331
332
333
342

345
349

3563
357

368
369

377
382
383
388
394



IT-1
II_lol
I1-2.1
11-3.1
I1-4.1
I1-5.1
I1-6.1
I1-7.1
II-801
I1-9.1
I1-10.1
II-11.1
I1-12.1
II-13.1
I1-14.1
I1-14.2
I1-15.1
I1I-16.1
I1-17.1
IT-18.1
I1-19.1
I1-19.2
11-20.1
I1-20.2
11-20.3
11-20.4
I1-21.1
I1-22.1

DUAL DISTRIBUTION SYSTEM SCHEMATIC.....
BARDENPHO PROCESS FLOW DIAGRAM........
BIOLOGICAL AERATED FILTER....¢.vovevunn
TEACUP GRIT REMOVAL/SOLIDS CLASSIFIER.
PRESSURE SEWER TECHNOLOGY....eicu0s.
GRINDER PUMP FLOW SCHEMATIC..........
SMALL DIAMETER EFFLUENT SEWERS.......
COMMUNAL SYSTEM FLOW DIAGRAM.........
CONSTRUCTED WETLANDS...vvvesssrsav e
ZIMPRO PULSE BED FILTRATION...........
ANAEROBIC BIOLOGICAL NUTRIENT REMOVAL...
TYPICAL SEQUENCING BATCH REACTOR SEQUENCE......
TYPICAL BOAT CLARIFIER. ... ¢ttt vevennnssnsnns
HYDROGRAPH CONTROLLED RELEASE LAGOON SCHEMATIC..
VACUUM ASSISTED SLUDGE DEWATERING BED CROSS SEC..
ESTIMATED SAND DRYING BED AND VASDB SYSTEM COSTS.
COUNTER-CURRENT AERATION SYSTEM....covvvtervverae
VACUUM+SEWER SYSTEM SCHEMATIC DIAGRAM............
CANNON BEACH WETLANDS/MARSH TREATMENT SYSTEM.....
CLAYTON COUNTY, GEORGIA, WASTEWATER RECYCLING SYS
SCHEMATIC DIAGRAM OF OVERLAND FLOW PROCESS.......
KENBRIDGE, VIRGINIA, OVERLAND FLOW SYSTEM........
IN-VESSEL SLUDGE COMPOSTING SCHEMATIC...........
SCHEMATIC REPRESENTATION OF STATIC PILE WINDOW.
TYPICAL NON-AGITATED IVC SYSTEM.....votevivnenn
TYPICAL AGITATED IVC SYSTEM..... . vonvvvvenann
METHANE GAS RECOVERY SCHEMATIC......c00v0evas
DDS SCHEMATIC AT LACKAWANNA WWTP......c00v000

(]
..
..
..
[
..
"
[
L
..

s * @ & &« =& & & = & =
e & * &8 s B s & 5 = =
s & * a s 5 = s = = =
« & & s & = = e = 2 =
a ® * = + * & s s w

= & e+ e & = =
s & ® & & &8 ® = a e ® =

.
3
.
L]
.
L]
.
[
.
.
.
.
-
Ll

xviii

e & » = 2 e ® & & ® B 2w s 2 B 8 a3 B8 8 2 2w a8 & + & e ®©

e & # * s & & & s & > B & & = = 2 2 2 2 2+ e »2 ®F = 2 = »

a = & ® s e & e B & » » s e ® B 3 ® I &4 &8 = ®B * B s =2 »

» * » & & = 3 8 s e« = =

* & ® & & ® & ® & & ®* = & = = @»

* ® e+ = & 8 &8 8 & = ®W 8 ¢ & % ® 2 =2 2+ = 2 &8 o * = s & »

403
413
416
420
423
426
429
433
436
439
442
445
448
4562
456
459
461
465
468
471
474
4175
478
480
482
483
490
495



LIST OF TABLES

1.1 LATERAL AND MANIFOLD PIPE SIZE AND FLOWS

FOR BOTTOM DRAINS. . vttt vtvrtvernenrsressssossoeessas 5
1.2 PER CAPITA COST PARAMETERS AND OPERATION

AND MAINTENANCE POWER REQUIREMENTS (SLOW SAND)........ 7
1.3 ESTIMATED OPERATION AND MAINTENANCE COSTS

FOR SLOW SAND FILTERS .. v e vreetenrscsarssoansnssssn 8
1.4 SUMMARY OF FILTER SCRAPING DATA.......iivvvvsvosssasss 10
2.1 FILTER PIPING DESIGN FLOWS AND VELOCITIES......csi00ve 16
2.2 PER CAPITA COST PARAMETERS AND OPERATION

AND MAINTENANCE REQUIREMENTS (RAPID SAND FILTER)...... 18
2.3 FILTER DESIGN CHECKLIST... et vvevenotnsassssssssnncnnos 21
2A.1 PROPERTIES OF COMMON COAGULANTS .. ..ot erravaannnss 24
2A.2 COVENTIONAL ALUM COAGULATION TREATMENT.....vcovcevuuves 27
3.1 TYPICAL COAL AND SAND DISTRIBUTION BY SIEVE SIZE...... 32
3.2 ILLUSTRATIONS OF VARYING MEDIA DESIGN FOR VARIOUS

TYPES OF FLOC REMOVAL. .t tvvvvvosssnsnasnsscosssssosssn 35
6.1 TYPICAL DESIGN INFORMATION FOR PRIMARY SEDIMENTATION

TANKS . 4 v e vt nnssteosavsssassssasasasessssstovetssasssns 58
8.1 DESIGN DATA FOR FLOOCCULATION. ... evesaasssarsncaannss 73
8.2 DESIGN DATA FOR FLOCCULATION...:.veeevevovescssnnnsnsns 73
8.3 TYPICAL DESIGN PARAMETERS FORFLOCCULATION UNIT........ 75
8A RECOMMENDED G AND GT VALUES FOR FLOCCULATORS.......... 76
8.4 FLOCCULATION CAPITAL COST... vt evivsnsnnasavosvsnnssss 77
8.5 OPERATION AND MAINTENANCE SUMMARY FLOCCULATION -

HORIZONTAL PADDLE SYSTEM. ..ottt ttncseveascacansnnns 83

9.1 SIZING OF COLLECTOR AND INTERCEPTOR SEWERS............ 89
10.1 SEWER COSTS. v sesstenensssvasarssonsvsossssssonsnnnsosssss 99
11.1 TYPICAL DESIGN PARAMETERS FOR ANEROBIC AND

FACULTATIVE STABILIZATION PONDS......cvevvsssnssanns 104
12.1 SUMMARY OF NUTRIENT LOADING RATES APPLIED TO

WATER HYACINTHS WASTEWATER TREATMENT SYSTEMS........ 113
12.2 REMOVAL PERFORMANCE OF FIVE WASTEWATER STREAMS

BY AQUTACULTURE TREATMENT SYSTEM....vvevernnnnceesss 114
13.1 PRELIMINARY DESIGN PARAMETERS FOR PLANNING

ARTIFICIAL WETLAND WASTEWATER TREATMENT SYSTEMS..... 123
13.2 WETLANDS COST SUMMARY ... et vt ssenserosvsanccsasnsss 124
17.1 TRICKLING FILTER DESIGN CRITERIA.....iveevevrecan.s, 147
18.1 HIGH RATE TRICKLING FILTER DESIGN CRITERIA.......... 153
19.1 TYPICAL DESIGN INFORMATION FOR TRICKLING FILTERS.... 158
19.2 PHYSICAL PROPERTIES OF TRICKLING-FILTER MEDIA....... 159
20.1 TYPICAL DESIGN PARAMETERS FOR AEROBIC

STABILIZATION PONDS AND LAGOONS.....covvsseeccrannns 166
20.2 TYPICAL DESIGN PARAMETERS FOR AEROBIC, ANAEROBIC

AND FACULATIVE STABILIZATION PONDS.....eveeaveeceve. 168
20.3 SUMMARY OF RESULTS FROM VARIOUS DESIGN METHODS

FOR FACULTATIVE PONDS. . s covvervstosassssssssanaosses 169
22.1 SLUDGE FERTILIZER VALUE. . ...ttt ssnansssnsoavavssss 186
22.2 METHODS FOR DISPOSAL OF WATER TREATMENT PLANT WASTE. 188
22.3 MAJOR SITE CONDITIONS FOR LAND APPLICATION OF SLUDGE 189
22.4 MAXIMUM AMOUNT OF METAL SUGGESTED FOR APPLICATION

TO AGRICULTURAL SOILS...cvvertvtrosssasssssnnnesssss 190

xix



22.5

22.6

23.1
24.1
26.4

25.1
25.2
25.3

27.1
27.2
27.3

27.4
27.5
28.1
28.2
28.3
28.4

29.1
29.2

30.1
30.2
30.3
31.1
37.1
37.2

37.3
38.1
39.1
39.2
40.1
41.1
41.2

41.3

MAXIMUM AMOUNT OF CADMIUM SUGGESTED FOR APPLICATION
TO AGRICULTURAL SOILS..cvviv ottt tvnenvsosntrvnnvnns
ASSUMPTIONS USED IN DEVELOPING COST REQUIREMENT
CURVES FOR LAND APPLICATION OF SLUDGE TO

MARGINAL LAND. ... oot vvtnnsortvrronstansasrsssnvoans
TYPICAL CHLORINE DOSAGES AND RESULTS...c.0virseeveen
COST SUMMARY . s s connvvavessanssososannnnessssssonocans
COST OF SIMPLIFIED WATER TREATMENT PLANTS IN

LATIN AMERICA. . it vt ininennonossnrnononsssassnsennans
AREA FACTOR. .. vttt evtensnssttsaoonanessassasnaosaansas
VELOCITIES AND SURFACE LOADS USED IN PILOT SETTLER..
LOADING FOR HORIZONTAL-FLOW SETTLING BASINS EQUIPPED
WITH INCLINED-PLATE OR TUBE SETTLERS IN WARM-WATER
AREAS . .. i vttt vttt satnnsssststsnsssnsnsnsnnsssssssss
COMPARISON OF DESIGN FEATURES FOR ALTERNATIVE
LAND-TREATMENT PROCESSES .. cvcvsavriartsvrsrronsnrraesns
COMPARISON OF SITE CHARACTERISTICS FOR LAND
TREATMENT PROCESS ..t veeevesosrrencossssssasssssnoacsa
COMPARISON OF EXPECTED QUALITY OF TREATED WATER
FROM LAND-TREATMENT PROCESSES, MG/L...vevvvevvens
LAND APPLICATION OF WASTE WATER BY IRRIGATION....
COMPARISON. . v ot vveersarsrsscnosssnssnssrssnoosnnns
SUGGESTED OVERLAND FLOW DESIGN RANGES....:cvvve0ss
OVERLAND FLOW DESIGN FEATURES...visesvsrnnvevrros
TYPICAL COST RANGES FOR OVERLAND FLOW SYSTEMS....
CAPITAL AND OPERATING COSTS FOR ONE-MGD OVERLAND
FLOW. it ittt ennroosatosstanssnosssarosssossasonssnsen
TYPICAL DESIGN PARAMETER FOR LAND APPLICATION OF
WASTEWATER BY INFILTRATION - PERCOLATION METHOD.....
CAPITAL AND OPERATING COSTS FOR ONE-MGD FILTRATION
PERCOLATION SYSTEM. ..t veetssssrsrorsrssvatossrsnonenn
EXPERIMENTAL RESULTS FROM THE SERIES OF FIVE PONDS.
EXPERIMENTAL RESULTS FROM THE FOUR FACULATIVE PONDS
EXPERIMENTAL RESULTS FROM THE ANAEROBIC PONDS......
DESIGN CRITERIA FOR OZONATION. . s evvveesvrvvrveenas
TYPICAL DESIGN PARAMETERS FOR ROUGHING FILTERS.....
[...]
used with a slow rate filter,.

The number of filters used for a specific plant capacity is

as follows (1):

Plant Capacit L/sec No. of Filters
50 3
250 4
500 6
1000 8
1500 10

In general, coagulation and sedimentation (settling) may be
required pretreatment for rapid sand filtration. 8o typically,
rapid sand filtration plants congist of chemical pretreatment,
followed by rapid sand filtration, and disinfection (see Figure
2.1). The gravity rapid sand filter is commonly used to remove
nonsettleable floc and other impurities remaining after

coagulation and settling. The removal action is a combination of

12



el

Chemical Storage

AV

And Feeding
Wash—Water Tank
Rapid Sand Filters
Feéder Chlorination
Cver and Under
Baffles
from v \
Surface —)
Water w) jm To Filters U
Supply agco Drain
(] . . . .
Sedimentation Basin] ]
Rapid Mixing L C
Basin I—_?I)J From Filters
Wash WcterJ - Treated Water

Clear—Water Basin

—

Figure 2.1: A Rapid Sand Filtration Plant

(Reference: 1)

(File:Mart56)



Rate of fiow and loss

dW'

Operating = . . : g,- —
table v e
Operaiing € . =z
floo

"] Concrete fiter
tank

Pipe gatkry
flcor 7 Pressure dines 1o
hydraulic vaives from
Filter drain ~ - operauing lables
Filler 10 wasle ey “ Ji " -
N g { 1) R — Influent o fifter5

Wash line

Figure 2.2: Rapid Filters and Accessory Equipment




mechanical straining, flocculation and sedimentation, all of

which participate within the filter to remove particles (1).

A rapid sand filter consists of an open watertight basin
containing a layer of sand 60 to 80 cm thick, supported on
layers of gravel, The gravel in turn, is supported by an
underdrain system. In contrast to a slow sand filter, the sand is
graded in a rapid rate filter configuration. The sand is regraded
each time the filter is backwashed - the finest at the top of the
bed. The underdrain system, in addition to the functions served
for the slow rate filter, serves to uniformly distribute the wash
water to the bed. The underdrain system may be of various types,
perforated pipes, pipe and strainer, vitrified tile block with
orifices, porous plates etc. There are as many types as
manufacturers. A clear well 1is typically located beneath the
filters {(or in a separate structure), to provide consistent

output quantity.

The minimum number of filters in =a system is two. The
surface area of a unit is normally less than 150 m?., The ratioc of
length to width is 1.25 to 1.35.

Filter design flows and velocities are given in Table 2.1.

2.2 Advantages and Digadvantages

Rapid sand filtration plants are complicated to operate.
Operator training is required for consistent quality and quantity

of output.

The filters require frequent backwashing to maintain
satigfactory operating heads in the system (filter runs may vary
from only a few hours, to as many as 24 to 72 hours, depending on
the suspended 8o0lids in the influent. During filtration, the
depth of water above the bed is 1.0 to 1.5 m. The total head
available for filtration is represented by the difference in

15



TABLE 2.1
FILTER PIPING DESIGN FLOWS AND VELOCITIES

Velocity

Maxium Flow, GPM/S5Q FT
Description FT/SEC (M/8) (M/H) of Filter Area
Influent 1-4 (0.305-1.22) 8-12 (19.5~29.3)
Effluent 3-6 (0.92-1.83) 8-12 (19.5-29.3)
Washwater supply 5-10 (1.52-3.05) 1825 (36.6~-6~61)
Backwash waste 3-8 (0.92-2.44) 15-25 (36.6-61)
Filter to waste 6«12 (1.83=3.66) 4-8 (9.8-19.5)

Reference 48

Source:

16



water levels between the water surface above the filter and the
level in the <clear well, +typically three to four meters,
Backwashing rates are typically 0.6 m?/min/m? and higher, for a
period of several minutes. In addition, the initial production
following backwashing is wasted for several minutes. Thus, the
water usage for backwashing can be significant - ranging from a
few percent to as much as 10 or 15 percent of the total plant

output.

Rapid sand filter plants (including chemical treatment) can
effectively treat higher solids 1loadings and produce higher
outputs than slow sand filters. The land area requirements are

significantly lower,

2.3 Costs

See Table 2.2.

2.4 Availability

Conventional rapid sand filtration plants are widely
available and widely used in Latin America and the world. Data
and information related to design, construction and operation can

be found at most operating utilities.

2.5 Operation, Maintenance and Control

There are a number of problems which can upset the
consistent operation of rapid rate filters. These problems often
result form poor design. The problems may be solved by persistent
and thoughtful operation (48, 56).

Surface clogging and cracking - Caused by overloading of
solids at the thin filter layer, typically found in sand filters.
The problem can be alleviated by dual, or multiple media, which

allow deeper penetration of solids into the bed, and generally

17



TABLE 2.2

PER CAPITA COST PARAMETERS ($U.S.) AND
OPERATION AND MAINTENANCE MANPOWER REQUIREMENTS

PROCESS: RAPID SAND FILTER-~CONVENTIONAL

Population Type of
Scalex Cost Cost Range
1 Construction 12.84 15.12
(500 - 2,499) Operation and 2.43 5.40
Maintenance
2 Construction 10.08 11.88
(2,500 - 14,999) Operation and 1.22 2.70
Maintenance
3 Construction 5.73 6.75
(15,000 - 49,999) Operation and 5.72 2.36
Maintenance
4 Construction 3.04 3.58
(50,000 - 100,000) Operation and 0.91 2.03
Maintenance

* at 120 gped

Source: Reference 1

18



longer run times. Often rapid increases in head loss are evident
also. The same problem may result from use of filter aids, e.g.,

polyelectrolytes. Lower dosage may help.

Short runs due to floc breakthrough - This problem can be
avoided by use of mixed media. (Mixed media or "coarse-to-fine
particle” filters are not covered in depth in this handbook but
the following comparisons are added for completeness.) There is
typically a much greater surface area of the grains in mixed
media systems, than sand, or even dual media. Also, there is a
greater total number of fine particles and smaller pore openings
at the bottom, than with dual or sand filters. Floc storage
depths in filter beds will be much deeper (using more of the
available bed depth), in mixed, perhaps as much as twice the
depth of storage in dual media. In a sand filter, there is

virtually no storage depth.

Variations in effluent quality with changes in flow rate or
input quality - A dual or mixed media system will improve the

operational consistency.

Gravel displacement or mounding - Mounding can be alleviated
by placing a 3 inch (76 mm) layer of coarse garnet (any of
several silicate materials which are generally crystallized;
generally red or brown in color) between the gravel supporting
the media and the fine bed material. Reducing the total flow and
head available for backwashing will also help.

Mudball formation - Increasing the backwash flow rate (say
up to 20 gpm/ft2, 48.8 m/h), and providing for auxiliary water or
air scour or surface wash capability will help. Very fine size

sand particles are found to a higher degree in mudballs.
Growth of filter grains, bed shrinkage, and media pulling

away from sidewalls - These are related problems which can be

alleviated again, by providing adequate backwashing capability.

19



Calcium carbonate adherence to filter grains may actually be
controlled by adding filter aids.

Sand leakage - This problem may be alleviated by adding the

garnet layer,

Logs of media - This occurs typically to coal grains in dual
media filters and is difficult to control. Increasing the
distance between the top of the expanded bed and the wash water
troughs may help. Auxiliary scour should be cut off a few minutes
before the end of the backwash cycle.

Negative head and air binding - The more depth between the
top of the expanded bed and the wash water troughs, the better,
say 5 ft (1.5 m). The filter should not be operated to final
headlosses which are greater than the depth of submergence of the
filter media. When the input water contains high concentrations
of dissolved oxygen, and the pressure is reduced by siphon
action, the potential for air binding increases (there 1is a
discussion of siphon based filtration in the case study section).
Accumulation of bubbles in the bed increase significantly the
resistance to flow. Maintaining high water depths in the filters,

and frequent backwashing may help. Often, there is no solution.

2.6 Special Factors

There are a number of considerations to be taken into
account for good filter design. An approach is presented in Table
2.3.

2.7 Recommendations
Rapid sand filters are more complex then their slow sand
filter counterpart, but they are widely wused in developing

countries in areas of high turbidity and where land requirements

are an important consideration.

20



10.

11.

12.

TABLE 2.3

FILTER EVALUATION CHECKLIST

Filter media sizing and selection should be based on pilot
tests. If this is not possible, data should be obtained
from similar applications to determine the suitability of
the media design.

In dual-and mixed-media filter systems, provisions should be
made for the addition of polyelectrolytes directly to the
filter influent.

The turbidity of each filter unit should be monitored
continuously and recorded.

The flow and headloss through each filter should be
monitored continuously and recorded,

Provisions should be made for the optional addition of
disinfectant directly to the filter influent.

Provisions should be made for complete filter backwash
cycle. The filter controls and pipe galleries should be
housed.

The backwash rate selected must be based upon the specific
filter media used and the wastewater temperature variations
expected.

Filter backwash supply storage should have a volume at least
adequate to complete two filter backwashes.

Adequate surface wash or air scour facilities must be
provided.

There should be adequate backwash and surface wash pump
capacity available with the largest single pumps out of
service,

Backwash supply lines must be equipped with air release
valves.

A means should be provided to indicate the backwash flow
rate continuously and to enable positive control of the
filter backwash rate. A means should also be provided to
limit the filter backwash rate positively to a preset
maximum value,

Source: Reference 48

21



2A. CHEMICAL TREATMENT FOR USE WITH FILTRATION

2A.1 Description

Chemical treatment is usually required as pretreatment for
filtration, especially rapid rate filtration. Rapid rate
filtration is wusually considered to operate on higher turbidity
input water than slow rate filters. Actually, the rapid rate
systems can treat higher input suspended solids concentrations,
at higher rates than slow rate systems, largely due the use of

chemical pretreatment ahead of the filters.

In general then, as stated in Section 2, coagulation and
settling are required pretreatment for rapid sand filtration. The
gravity filtration step may be viewed as "polishing" as

impurities remaining after coagulation and settling are removed.

Chemical treatment proceeds in three stages: rapid or flash
mixing, coagulation (usually taking place partly in the mixing
stage and partly in the flocculation stage, followed by
flocculation or slow mixing. In the rapid mixing process, a
coagulant is rapidly and uniformly dispersed through the mass of
water. In the subsequent flocculation process, a readily
settleable floc is built up (floc growth).

The flocculation stage involves s8low and gentle stirring
with sufficient time allowed +to build wup the floe. Detention
times range from 20 to 60 minutes, and velocity gradients range
from 5 to 100 1/sec with optimum values between 30 and 60 l/sec.
Too high a velocity gradient will shear floc particles, and too
low a velocity gradient will fail to provide sufficient agitation
to allow floc formation. Baffled flocculation basins of
horizontal (around-the-end) or vertical (over-and-under) types
are the most suitable for small plants in rural areas. They have
the advantages of little short-circuiting and no'mechanical

flocculating equipment, e.g, rotating paddles. The depth of the

22




basins is around three to five meters. Spacing between the

baffles is around 60 centimeters to facilitate cleaning.

Design for sedimentation which follows flocculation depends
on the settling characteristics of the floe formed in the
coagulation process. A general range of detention time is two to
four hours. The overflow rates (surface loading) used in floc
settling vary from 20 to 40 m3%/m2/c day (m/day), and the
horizontal velocity is commonly below 30 cm/min to minimize the
disturbances caused by such things as density currents and eddy
currents in the basin. The depth of the basin is about 2 to 5
meters, 3 meters being preferred. The ratio of length of width
is commonly between 3:1 and 5:1. Control of the outflow is
generally secured by a weir attached to one or both sides of a

single or multiple outlet trough.

2A.,2 Advantages and Disadvantages

Rapid sand filter plants which include chemical treatment
can effectively treat higher solids loadings and produce higher

outputs than slow sand filters.

Raw waters contain colloids (particles stabilized by
electrical charges which inhibit the agglomeration and subsequent
removability of separate particles). These colloid systems may be
destabilized (neutralization of the electrical forces) by adding
chemical coagulants and supplying energy through mixing.
Chemicals typically used include aluminum and iron salts and
polyelectrolytes. Coagulation may be considered the charge
neutralization stage and flocculation, the floc-building or
agglomeration stage of the chemical treatment wunit process.
Properties of common coagulants are given in Table 2A.1 (55).
Most polyelectrolytes are classified as nonionic, cationic, or
anionic depending on the primary operative neutralization
mechanism available for the given molecule. The cationic types

typically have molecular weights below 100,000, and are available

23



TABLE 2A.1

PROPERTIES OF COMMON COAGULANTS

Equiv, pH at
Common name Formula weight 1% Availability
Alum Al2(S)4)a 14H20 100 3.4 Lump-17% Al 20,
Liquid-8.5% AL20;
Lime CA(CH) 2 40 12 Lump-asCa0
Powder-93-95%
Slurry-15-20%
Ferric chloride FeCla 6H20 91 3-4 Lump-20% Fe
Liquid-20% Fe
Ferric sulfate Fea(S04) 4*3H20 51.5 3-4 Granmular-18,5% Fe
Copperas FeSO4+7TH20 139 3-4 Granular-20% Fe
Soidum aluminate Na:Al:04 100 11-12

Flake-46% Al:03 .

Source: Reference 55

24




as aqueous solutions. The others have weights above 1,000,000,

and are generally available as powders and/or emulsions (55).
2A.3 Costs

The design criteria wused for the development of cost
estimates are given on Table 2A.2. The costs are given on Figure

2A.1.

2A.4 Availability

Most of the chemicals required are widely available with the
exception of some polyelectrolytes. Availability should be
examined in detail before a plant is designed with the planned

use of chemicals.

2A.5 Operation and Maintenance

As untreated water flows through the various units, color,
turbidity, tastes, odors and bacteria are removed from the
surface water supplies. Additional precautions may include bar
racks and course screens if floating debris and fish are a
problem, aeration has been shown to be economical and beneficial
for treatment of tastes and odors; plain sedimentation if the
water is highly turbid; and softening if the water is high in

hardness.

The cleaning of the tanks can be carried out either
mechanically (i.e., a sludge removal device) or manually. Where
manual labor is readily available, manual clean out should be
considered. In wmanual c¢leaned basins, the time lapse between
cleanings varies from a few weeks to a year or more. The sgiudge
accumulated may be sluiced by a fire hose after the tank has been

taken out of service and dewatered.

25



Figure 2A.1: Conventional Alum Coagulation Treatment Costs

100000000 :
- Capital Cost

— :
n -
LN
O n
0 "
O
p—
0
& 10000000 -
o - '
= B
t —
[N |~
o)
)

1000000 ] [ 1 | [ | P14 i)l)-

10000000 [ 95% Capacity
0 - 0O & M Cost
O - 55% Capacity
q) o
>~ B
. N
2 .
5 A / 20% Capacity
0
O /
~— 1000000 [~ /
— -
0 -
@ a
) B
E -
!
© |

100000 L1l ] L4411t LA

1.0 10 100 1000
Plant Capacity (MGD)
(Source: Ref. 48) (File:Mdrt0)

26



TABLE 2A.2

CONVENTIONAL ALUM COAGULATION TREATMENT

Process

Raw water pumping

Alum feed-liquid

Polymer feed

Rapid mix

Flocculation
Clarifers-rectangular

Gravity filtration-mixed media
Chlorine feed-gas chlorine

Product water pumping

Source: Reference 48

27

Design Criteria

100 ft (30.5 m) TDH

50 mg/1 design; 30 mg/1 operating
1l mg/1 design;
60 sec detention; G =
30 min detention; G=80
900 gpd/sq ft (1.525 m/h)
5 gpm/sq ft (12.2 m/h)

5 mg/1l design;
300 ft (91.44 m) TDH

0.2 mg/1 operating
900

2 mg/1l operating



2A.6 Control

Optimum floc formation requires that for alum the pH be
within the range of 5.0-7.0. Sufficient alkalinity must be
present for reaction with the coagulant. If sufficient
alkalinity is not present in the water, lime is generally added.
While they are not equally effective in all waters, some
polyelectolytes, when used in conjunction with the common metal
coagulants, yield large dense floc, which settles rapidly.

2A.7 Special Factors

Iron salts can operate over a wider pH range than alum and
are generally more effective in removing color from water, but
are usually more costly. Coagulants and dosages should be choszen

on the basis of jar tests,

In the flocculation basina, when the floc particles have
grown in size, they become weaker and more subject to being torn
apart. So, tapered flocculation is frequently used. The around-
the-end type of basin is commonly applied to plants with
capacities below 76,000 m3/day, and the over-and-under type, with
the advantage of more continuous turbulence, is applied where

sufficient water head is available and land is limited.

If a ecircular settling tank is used, the diameter may bhe as
large as 70 meters, but they are generally held to 30 meters or

less in diameter to reduce wind effects.

Settled coagulation and backwash water have been disposed of
without treatment, but these residues may promote buildup of
deposits of "sludge banks" in the backwaters of slowly moving
portions of streanms. This discharge 1is not only aesthetically
objectionable but also contains polluting concentrations of
chemicals used in processing, and removed solids. Possible

disposal/management procedures include: direct discharge to a

28



receiving stream with adequate flow rate or drainage system,
lagoons or sludge drying beds, hauling away for surface land
applications, discharge into a municipal sewerage system,

dewatering of &ludge, and reclamation of alum or other useful

constituents. Sludge production depends on coagulant dose,
quantity of solids removed, and character of the water being
treated (pH, salts, etc.). Sludge quantities are determined by
testing.

29



3. DUAL MEDIA FILTRATION

3.1 Description

Gravity dual media (coal-sand) filtration is one of the most
economical forms of granular media filtration. Granular media
filtration involves the passage of water through a bed of
heterogeneous filter media with resulting removal largely by

straining, as with other filtration processes.

Dual media filtration involves +the use of both sand and
anthracite (coal) as filter media, with the anthracite being
placed on top of the sand (8ee Figure 3.1) (2). Typical media
sizes are shown on Table 3.1. It is used for the removél of
residual biological floc in settled effluents from secondary
wastewater treatment, and removal of residual chemical-biological
floc after alum, iron or lime precipitation in water treatment
plants. It is also used for tertiary or independent physical-

chemical waste treatment in the U. 8, and other countries.

The dual media filter consists of two layers - a top layer
of anthracite and a bottom layer of sand. Gravity filters
operate by either wusing the available head from the previous
[...]
mercury are Jjustifiable. The cost of a greater filter area must
be balanced against the higher power costs for higher vacuums.
An increase from 15 to 20 inches however, about 25%, (38 to 51
cm) of vacuum is reported to have provided about 10% greater

yield in 3 full-scale installations.

Vacuum filters, because of their large energy (10,000 to
40,000 kWh/yr/MGD - 230,000 to 910,000 kWh/yr/m3/sec) and high
user skill requirements, may have limited applicability in most
areas of developing countries. On the other hand, processed
sludge usually filtered to reduce costs of hauling, can be used

successfully for soil conditioning.

46




Chemical conditioning is often employed to agglomerate a
large number of small particles. It is almost universally

applied with mixed sludges.
4.8 Recommendations

This is the most common method of sludge dewatering in the
United States. It should be applied to chemical and biological
sludges in those cases where recovery of chemicals for reuse, or
soil conditioning potential is desired., Its applicability to
developing countries is to areas of high population and technical
expertise in order for the technology to perform reliably.
Vacuum filtration would be used instead of drying beds or other
less complex technology when high volumes of sludge are being

produced.

47



3. SEDIMENTATION - CIRCULAR PRIMARY CLARIFIER

5.1 Description

Clarifiers with the criteria suggested in this Section are
used for solids removal from waters contaminated to the degree of
raw sewage, or highly c¢ontaminated raw water supﬁlies. These
units provide removal of readily settleable solids and floating
material to reduce suspended solids content. They can accept
high solids loading and are generally employed as a preliminary
step to further processing, or following treatment by softening
or coagulation and flocculation. A circular clarifier cross

section is shown in Figure 5.1,

A conical bottom (about 1 inch per ft slope; about 8%) is
equipped with a rotating mechanical scraper (see Figure 5.1) that
plows sludge to a central hopper. An influent feed in the center
distributes the influent radially near the top, and a peripheral
weir overflow system carries the effluent. Floating scum is
trapped inside a peripheral scum baffle and squeegeed into a scum
discharge box. The unit contains a center motor-driven turntable
drive supported by a bridge spanning the top of the tank, or
supported by a vertical steel center pier. The turntable gear
rotates a vertical cage or torque tube, which in turn rotates the
truss arms. The truss arms carry multiple flights (plows) on the
bottom chord which are set at a 30 degree angle and literally
"plow"” heavy fractions of sludges and grit along the bottom slope
toward the center blowdown hopper. An inner diffusion chamber
receives influent flow and distributes this flow inside of the
large diameter feedwell skirt. Approximately 3% of the clarifier
surface area is8 used for the feed well. The depth of the feed
wells are generally about one-half of the tank depth. The center
sludge hopper should be less than 2 ft deep and less than 4 ft in

cross section.

48



Soum Trough

Figure 5.1: A Primary Circular Clarifier

cumy.
q Pit

Sc

Drive unic Skimmar
"y, Maximum Water Blade cum Baffle
Surface '
sffluent welir
Pier Cap_ LSurhct Effluent
influent Sk inenar - r——
Pipe Baflle ,
Kake Side Water Depth
oy .-.--".‘"l'vﬁ!'r T e A e H - - -
Scraper Blades
Sludge

Draw=off Pipe

(Source: Ref. 2)

Influent Pipe

49



Design criteria include: Surface loading rates from 500 to
1200 gal/d/ft2 (21 to 50 m?/d/m?2) for untreated wastewater; 360
to 600 (15 to 25) for alum floc; 540 to 800 (22 to 33) for iron
floc; 640 to 1200 (22 to 50) for lime floc. Detention times are
usually between 1.5 to 3 hours. Weir loadings are 10,000 to
30,000 gal/d/lineal ft (120 to 360 m?/d/m). 8Sludge collector tip
speed is 10 to 15 ft/min (3 to 4.6 m/min). Heads of 2-3 ft (0.61
to 0.9 m) of water are required to overcome losses at the inlet
and effluent controls and in connecting pipes. Forward or
radical velocity should be less than 9-15 times the particle
settling velocity to avoid scour. Scum handling equipment should
be sized for 6 ft3/Mgal (45 m3/Mm3). Sludge pumping rates range
between 2,500 and 20,000 gal/d/Mgal (m3/d/Mm?) depending on

chemical addition and service (2).

5.2 Limitations

The maximum diameter of a circular clarifier is 200 ft (61
m). Larger tanks are subject to unbalanced radial diffusion and
wind action, both of which can reduce efficiency. Horizontal
velocities in the clarifier must be limited to prevent "scouring”
of settled solids from the sludge bed and eventual escape in the
effluent.

Circular clarifiers have a larger land use requirement than

rectangular clarifiers.

5.3 Costs

Figures 5.2 and 5.3 show the construction and operation and

maintenance costs for circular clarifiers (2,11).

5.4 Availability

This technology is widely used in the United States and
throughout the world. It can be applied to treatment systems of

50




Figure 5.2: Construction Cost for Primary Clarifier

100

o

o

1 i‘illlil\

Construction Cost (Millions of Dollars)

0.1

(Source: Ref. 2 & 5)

(Circular with Pump)

TV TTHT

!

BRI RARY

1

L1

]

i

LJ LIl

0.1

1.0

Wastewater Flow MGD

51

10

100

(File: Martin50)



Figure 5.3: Operation & Maintenance Cost for Primary

1.0

o
i

Annual Cost (Millions of Dollars)
(Total Labor, Materials)

0.001

Clarifier~Circular

BB LA

{

TTTT

I

)

J

RN l

| 1 111t

| R

01

1.0

Wastewater Flow MGD

Total O & M Cost

Material

52

10

100

(File: Martin51)



any size in developing countries. There is a variety of
mechanical parts required, but the same is true for rectangular
clarifiers, Good, reliable performance would rest on the
availability of spare parts in developing countries. The
alternative 1is intermittent removal of sludge (most of the
mechanism is for removal of accumulated solids). A spare parts
inventory should be kept for all mechanical processes at any

plant.

5.5 OQOperation and Maintenance

Primary clarification involves a period of quiescence (15 to
45 min) in a basin (depths of 10-15 ft; 3 to 4.6 m) where most of
the settleable so0lidas fall out of suspension by gravity; a
chemical coagulant may be added to enhance settling. The =olids
are mechanically collected on the bottom and pumped as a sludge

underflow.

The most important aspect of operation is regular, frequent
removal of accumulated sludge solids. Typically continuous
removal mechanisms provide for better process performance than
manual systems. Mechanical removal systems require regular
maintenance for the chain drives, rakes, collectors and pumps.
Scum (floating solids) which is carried out of the sedimentation
tanks will significantly impact adversely the effluent quality.
Scum collecting mechanisms require very frequent attention (in
cases of high solids, perhaps hourly), especially to remove
accumulated deposits at overflows and other collecting points
usually near mechanical parts. Accumulating floating solids may

Jam mechanisms and even cause failure of parts and drives.

5.6 Reliability
Generally, reliability for circular primary clarifiers is

high. However, clarification of solids into a packed central

mass may cause collector arm stoppages. Attention to the design

53



of the center area bottom slope, number of arms and
center area scraper blade design is required to prevent such

problems.
Sludge must be removed regularly. Often the failure of
clarifiers to meet effluent expectations is due in turn to the

failure of sludge removal equipment.

5.7 Special Factors

Two short auxiliary scraper arms are added perpendicular to
the two long arms on large tanks. This makes practical the use
of deep spiral flights which aid in center region plowing where
ordinary shallow straight plows are nearly useless. Peripheral
feed systems are sometimes used instead of central feed. Also,
central effluent weirs are used sometimes. Flocculating feed
wells may also be provided if coagulants are to be added to

assist sedimentation.
Coagulants such as alum, ferrous sulfate and lime may be
added to aid sedimentation. The dosage may be determined using

jar tests.

5.8 Recommendations

This technology is widely used with high succesgs in the
United 8States and can be easily used in cities in developing

countries.

Circular clarifiers require more land area, and some feel
that they are more reliable. Rectangular tanks may be
constructed in less space, and may be designed in "common wall”
fashion with other plant processes, They are especially
effective for small plants which must be built in confined
spaces, say for industrial waste treatment. Equipment for

circular tanks is more readily available since many manufacturers

54




produce such hardware. Replacement parts and manufacturer
service programs may be more readily available. Package plants
are often designed with the circular tank as the basis (together

with chemical treatment, for example).

55



6. RECTANGULAR PRIMARY CLARIFIER

6.1 Description

Rectangular clarifiers are used for the removal of
settleable solids and floating material to reduce TSS and BOD and
to treat raw water with high turbidity. High solids loadings is
generally employed as a preliminary step to further may be
processed, Rectangular tanks also lend themselves to "nesting”
(common wall construction) with preaeration tanks in water
treatment plants and aeration tanks in activated sludge plants. A

cross section of a rectangular clarifier is shown in Figure 6.1.

Efficiently designed and operated primary clarifiers should
remove 50 to 65% of the TSS and 25 to 40% of the BOD while
producing a sludge =solids concentration of about 1 to 5%.
Skimmings volume rarely exceeds 1.0 ft3/Mgal (7.5 m?¥/Mm3).

Detention times for clarification depend on surface loading
rates (see Table 6.1). Involves a relatively 1long period of
quiescence in a basin (depths of 10-15 ft; 3 to 4.6 m) where most
of the settleable solids fall out of suspension by gravity; a
chemical may also be added to the process influent. The solids
are mechanically collected on the bottom and pumped as a sludge

underflow.

The maximum length of rectangular tanks has been
approximately 300 ft (about 90 m). Where widths of 20 ft (6 m)
are required, multiple bays with individual cleaning equipment
may be employed, thus permitting tank widths of wup to 80 ft (24
m) or more. Influent channels and effluent channels should be

located at opposite ends of the tank.
Sludge removal equipment wusually consists of a pair of

endless conveyor chains (See Figure 6.1). Attached to the chains
at ten foot intervals are wooden c¢ross pieces or flights,

56



FIGURE 6.1 TYPICAL RECTANGULAR PRIMARY CLARIFIER

Power Water Level

\ | Adjustable Weirs
I N \ /

_\_| \ _ l E/ -}K Effluent

Influent | P> '
Sludge d— —| |[=—— ! \

Recess for Drive Chain

;Q 44— Trovel HO/

...........................................................

Sludge Hopper

(Source: Ref 2) (File:Martin18)

57



TABLE 6.1

TYPICAL DESIGN INFORMATION FOR PRIMARY SEDIMENTATION TANKSa

Value
Item Range Typical
Primary settling floolowed by
secondary treatment:
Detention time,h 1.5-2.5 2.0
Overflow rate, m¥/m?:d
Average flow 32-48
Peak flow 80-120 100
Weir loading, m3/md 125-500 250
Dimensions
Primary settling with waste
activated-sludge return:
Detention time, h 1.5-2.5 2.0
Overflow rate, m®*/m3/m-d
Average flow 24-32
" Peak flow 48-70 60
Weir loading, mi/m-d 125-500 250
Diemnsions

*Comparable data for secondary clarifiers are presented in
Table 10-7

Note: m3/m3-d x 24.5424 = gal/fte .

d
m3/m + d x 80.5196 = gal/ft d

Source: Reference 4

58



extending the full width of the tank or bay. Linear conveyor
speeds of 2 to 4 ft/min (0.61 to 1.2 m/min) are common, The
settled solids are scraped to sludge hoppers in small tanks and
to transverse troughs in large tanks. = The +troughs in turn are
equipped with cross collectors, usually of the same type as the
longitudinal collectors, which convey solids to one or more
sludge hoppers. Screw conveyors have been used for the cross

collectors.

Design criteria include: Surface loading rates equal to 600
to 1200 gal/d/ftz (25 to 49 m3/day/m?) for untreated wastewater;
360 to 600 (15 to 25) for alum floc; 540 to 800 (22 to 33) for
iron floc; 540 to 1200 (22 to 49) for 1lime floc. Detention
times are usually between 1.5 to 3 hours. Weir loadings are
10,000 to 30,000 gal/d/lineal ft (120 to 360 m?/day/m).
Individual bays of rectangular tanks should have a Jlength to
width ratio of at 1least 4. Forward velocities should be less
than 9-15 times settling velocity to avoid scour. Scum handling
equipment should be sized for 6 ft3/Mgal (45 m3/Mm3) of free
decanted water. Sludge pumping rates range from between 2,500 to
20,000 gal/d/Mgal (m3/day/m?), depending upon chemical addition

and service. Other design information is given in Table 6.1.
6.2 Limitations

Horizontal velocities in the clarifier must be limited to
prevent "scouring" of settled solids from the sludge bed and
their eventual escape in the effluent.

6.3 Costs

See Figures 6.2 and 6.3 for construction and operation and

maintenance costs respectively (2,5,11).

59



Figure 6.2: Construction Cost of Primary Clarifier
Rectangular

10

=
— =
n n
S
S .
-c—) s
0 B
Y
Q
n 1.0 v
C —
9 -
‘2 "
S’ -
et
0 ..
O
)
C o1
9 =
. "
O B
8 -
2 [
-
Q -
Q

0 14 i Lot tgtu N T
0 1.0 10 100

(Source: Ref. 2 & 5)

Wastewater Flow MGD

60

(File: Martin54)



Figure 6.3: Operation & Maintenance Cost for Primary

Clarifier (Rectangular with Pump)

1.0 [

o N

@]
S
iy
y— o

09 o[

n O .:_

C = -

O | “
= 5 B
=3 I~

e -
4 _]

a1 P
©F o0
ER =
g E _‘."

c "._""‘

C ]_ ’J‘n‘
< L. e

L-""",.-'
0.001 | IR Lt iany Lt 1 iyl
0.1 1.0 10 100

Wastewater Flow MGD

Annual Total O & M Cost

----------- Material

(Source: Ref. 2 & 5)

61

(File: Martin55)



6.4 Availability

This technology is widely used in the United States and
throughout the world. It can be applied to treatment systems in
virtually any =size town in Latin America and the Caribbean. This
and many other processes require mechanical parts replacement on
a fairly regular basis. It is necessary to keep a spare parts

inventory to provide for emergency repairs.

6.5 OQOperation and Maintenance

Sedimentation systems, including rectangular clarifiers
often fail in those cases where sludge collection systems are
used. The sludge collection mechanisms require frequent cleaning

and an active preventive maintenance program.

Scum is usually collected at the effluent end of the
rectangular tanks by the flights returning at the liquid surface.
The scum is moved by the flights to a point where it is trapped
by baffles before removal or it can also be moved along the
surface by water sprays. The scum is then scraped manually up an
inclined apron, or it can be removed hydraulically or
mechanically, and for this process a number of means have been
developed (rotating slotted pipe, transverse rotating helical

wiper, chain and flight collectors and scum rakes).

Tanks may also be cleaned by a bridge~type mechanism which
travels up and down the tank on rails supported on the sidewalls.
Scraper blades are suspended from the bridge and are lifted clear

of the sludge on the return travel.
6.6 Control
Reliability for rectangular clarifiers is generally high.

However, broken 1links in collector drive chains can cause

outages. Plugging of sludge hoppers has also been a problem when

62



cross collectors are not provided.

6.7 Special Factors

Coagulants such as alum, ferrous sulfate and lime may be
added to aid sedimentation. The dosage is determined from jar

tests.
Chemicals are almost always added with rapid mix systems.
In the case of water treatment, flocculation is typically ahead

of the settling process for effectiveness.

6.8 Recommendations

Multiple rectangular tanks require less area than multiple
circular tanks and for this reason are used where ground area is
at a premium. Howevef, they require relatively large space for
the level of treatment achieved. See recommendations for

circular clarifers.

63



7. UPFLOW SOLIDS CONTACT CLARIFIER (FILTER)

7.1 Description

Upflow solids contact clarifiers combine mixing, coagulation
and flocculation, liquid-solids separation and sludge removal

into a single unit process.

These units eliminate the need for flocculators and settling
tanks. The process should be applied when raw water with low
turbidity (up to 50 JTU), has no more than 150 mg/liter of

suspended solids,

Many plants, especially in Brazil, use this type of process.
The technology came to Brazil from Russia (See Figure 7.1) (9).
These filters are designed for rates of filtration between 120
and 150 m3/day/md,

7.2 Limitations

If flow-~through rates become too high, fine bed material
will be lost with the treated effluent over the top of the upflow
unit,

7.3 Costs
See Figures 7.2 and 7.3. (5).

7.4 Avajilability

Because of the simplicity and low cost of this technology,

it should have widespread use throughout developing countries.

7.5 Operation and Maintenance

Upflow filters possess a major advantage 1in that the fine .

64



€9

08|

002

0S°0

(fl (/l ( AGUA TRATADA
—
— )
l AGUA
DE LAVAG
ARENA AGUA
< BRUTA
PEDREGULLO
-
OTUTOTOTO

AGUA
P/LAV

DISTRIBUIDOR

7

AGUA

AGUA
BRUTA

FIGURE 7.1: Generalized Diagram of Upfiow Solids
Contact Clarifier

(File:Martin39)



Construction Cost — Millions of Dollars

Figure 7.2: Construction Cost for Upflow ®
Solids Contact Clarifier

10

-
-
N
1.0E ¥
-
01 [T .
-
I~
0.01 bt Lo L1
100 1000 10000 100000

Net Effective Area — Sq. Ft.

(File: Mart157)

66



Figure 7.3: Total Annual Labor for Upflow

O oa
°
[s)
|
—
O
n
<
Q
= 001
|
——t
n
O
)
S
O
e
9 0001
3
)
n
O
Q
O
s
O
F 0.0001

Solids Contact Clarifier

LB AAA]

- -
.....
.....
2

-
Fro
-

Y

ar”
.
-
-

ame"

1 FETTI

I

5 T

1

)

l

I

1§ 1L

Ll

i

100

1000

10000

100000

Net Effective Settling Area — Sq. Ft.

Labor Cost

Note: G—values are flash mix values and are in units of sec—1

67

(File: Mart158)



bed grains are at the top (with uniform density bed material),
thus allowing the use of virtually the entire bed depth for bed
solids storage. During filtration, the bed material is kept in
place usually by a metal grid.

The same water which is being filtered is used for
backwashing, and this is claimed as an advantage for this type of

unit.

7.6 Special Factors

Coagulation and flocculation performed in a granular media
(such as the layer of gravel under the sand bed), and in the
presence of chemical compounds previously precipitated improves
filtration results. Thus, there may be an economy in the use of
chemicals, If more than one operation is expected in a single
unit, the complication for the operator increases. More attention
is required to flow rates and system head loss for successful
operation. Even with careful operator attention, the results may

be mixed.
7.7 Recommendations

Upflow solids and contact clarifiers are generally selected
on the basis of a lower cost and the operational advantages of
combining several processes into a single basin. These are
advantages and disadvantages in operational complexity. Operator

training is required for consistent process performance,

Upflow clarifiers with flocculation may be more appropriate
for small systems since there are fewer moving parts. The
sensitivity of successful operational performance to control the
level of +the process especially if used with plate settlers make

it an attractive option for package plants.

68



8. FLOCCULATION - CHEMICAL TREATMENT

8.1 Descrigtion

The objective of flocculation ig to provide for an increase
in the number of contacts among coagulating particles suspended
in water by gentle and prolonged agitation. Flocculation follows
chemical addition. During agitation, particles collide, producing

larger and more easily removed flocs.

There are many different types of flocculators currently in